

NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17218 Date: 06.10.2023

Ref:- Your request letter dtd.06.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght. Sixth floor slab part 2.

Amount:1416/-	Invoice No. 4195	Invoice Date: 06.10.2023

To M/s Cordial Homes (P) Ltd.

Cordial Layam.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₂₅	08.09.2023	780	34.67	
2	M ₂₅	08.09.2023	750	33.33	
3	M ₂₅	08.09.2023	700	31.11	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Athur Classing

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17219 Date: 06.10.2023

Ref:- Your request letter dtd.06.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4196	Invoice Date: 06.10.2023			

To M/s Cordial Homes (P) Ltd.

Cordial Deepam.

L

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
23.09.2023	M ₂₅	23.09.2023	380	16.89	
23.09.2023	M ₂₅	23.09.2023	400	17.78	
23.09.2023	M ₂₅	23.09.2023	410	18.22	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Attan Charden

Office Seal

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17220 Date: 06.10.2023

Ref:- Your request letter dtd.06.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4196	Invoice Date: 06.10.2023			

To M/s Cordial Homes (P) Ltd.

Cordial Deepam.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
08.09.2023	M ₂₅	08.09.2023	760	33.78	
08.09.2023	M ₂₅	08.09.2023	780	34.67	
08.09.2023	M ₂₅	08.09.2023	720	32.00	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Asam

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17221 Date: 06.10.2023

Ref:- Your request letter dtd.06.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght. Project: I-KL-KLML-ENB-9040 Cheenivila.

Amount:1416/-	Invoice No. 4191	Invoice Date: 06.10.2023

To M/s Karakkattil Projects and Infrastructure PVT.LTD.

	TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
KLML - 9040	M ₂₀	08.09.2023	660	29.33		
KLML - 9040	M ₂₀	08.09.2023	700	31.11		
KLML - 9040	M ₂₀	08.09.2023	640	28.44		

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Huw Assim

Office Seal

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17222 Date: 06.10.2023

Ref:- Your request letter dtd.06.10.2023

Amount:1416/-	Invoice No. 4192	Invoice Date: 06.10.2023

To M/s Karakkattil Projects and Infrastructure PVT.LTD.

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
NNKR - 9204	M ₂₀	05.09.2023	700	31.11	
NNKR - 9204	M ₂₀	05.09.2023	600	26.67	
NNKR - 9204	M ₂₀	05.09.2023	620	27.56	

Test conducted by: Verified by:

Signature: Signature:

COUNTER SIGNED AND ISSUED



Henry Classing

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17223 Date: 06.10.2023

Ref:- Your request letter dtd.06.10.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strenght. Project: I-KL-NNKR-ENB-9204 Mulloor .

Amount:1416/-	Invoice No. 4191	Invoice Date: 06.10.2023

To M/s Karakkattil Projects and Infrastructure PVT.LTD.

	TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
NNKR - 9204	M ₂₀	04.09.2023	680	30.22		
NNKR - 9204	M ₂₀	04.09.2023	640	28.44		
NNKR - 9204	M ₂₀	04.09.2023	650	28.89		

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Hann Clarenn

Regional Engineer